HOM!

40" GRADER BLADE
for T-7 & T-8 Tractors

LIFT LEVER

SLITE

* JSSEMELY NSTRUCTIONS
TS, L5

LIFT ARM

3/8" HEX CAP SCREW
USE REAR HOLE

QUICK PIN & CLEVIS PIN
&
PULL BAR ASSEMBLY

s

The 40" grader blade is attached to the tractor as
shown in the above illustration by following the se-
quence of steps outlined below.

QUICK PiIN

KING PIN

Position the grader blade under the tractor so that
the pull bar assembly may be connected t¢ the front
hitch bracket of the tractor. Secure in place with
two clevis pins and two quick pins.

Attach the lift lever to the lift arm of the tractor as
shown. Fasten securely with a 3/8" hex head cap
screw, lock nut and lock washer.

Attach the lift chain and links to the lift lever with
a clevis pinand quick pin so thatthe blade canbe lifted
high enough to clear the ground when transporting
from one location to another. ‘

When desired, the blade may be angled to the left or
rightby removing the king pin and quick pin from the
center hole in the pull bar plate. Lock the blade in
desired position by replacing the king pin and quick
pin when the alternate holes in the blade bracket line
up with the hole in the pull-bar plate.

PART NO, 24695-4
Supersedes Part No. 24695




40" GRADER BLADE

Description

Part No.

_ Qty.

E13711EZ

1 BLADE-grader, 40" LM-01470-80 1
2  WASHER-lock, 5/8 LM-098173-73 2
3  NUT-hex, 5/8-11 : LM-09157-26 2
4 SCREW-hex cap, 3/8-16 x 1-1/4 LM-09174-00 1
5  WASHER-flat, 3/8 LM-09173-78 1
"6  BRACKET: LM-01070-81 1
7 CHAIN LM-01070-31 1
8 SCREW-hex cap, 5/8-11x 3 IM-09221-18 . 1
9  NUT-hex, 5/8-11 LM-09233-53 1
10 SCREW-hex cap, 3/8-16 x 1 LM-09077-31 2
11  NUT-hex, 3/8-16 LM-09234-28 1
12 LINK LM-01081-99 2
13 PIN LM-01530-58 1
14 PIN-quick LM-81610-45 3
15 LEVER-mower lift LM-01083-85 1
16  NUT-hex, 3/8-16 LM-09169-50 2
17  WASHER-lock,:3/8 LM-09169-65 2
18  PIN LM-01563-06 2
19 BAR ASSEMBLY-pull LM-16065-87 1
20 PIN-quick LM-80210-24 1
21  PIN-king LM-81810-08 1
22  SCREW-cap, 5/8-11x2 LM-09193-75 2
Accessories
PAINT-blue, 14 oz. spray can 24764 1
PAINT-black, 12 oz. gpray can 22772 1

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

HdMEL|1'E°] |

DI¥ISION, PORT CHESTER, N.Y. 30573

PRINTED IN U. 8. A. s



